EEH@SH“MU@ﬁ Instruction Manual ExfkEiBHE

Handlebar End Set High Line Suzuki / Honda M6
/N—I2FHigh Line R X ¥ 7R 4 AL M6

Applicable model & ETE Products list ®fMER
BILEFEICDOVDTIEERME DwebR—T %
f—— =t <> 0
CRESRCEEN color & Part No. &
Check the applicable models at Yoshimura Japan
website. Red 696-0HA-1200
Set contents t>

JFAE Slate gray 696-0HA-5200
Part No. @& Description fu 4 Qty. 12
696-0H6-0010 M6 Outer Collar 2 Usage notes ‘EFHJ:@:HEE
696-0H6-x020 M6 Inner Collar 2 ® Be sure to read this manual carefully before starting the
696-0H6-4030 Spacer A 2 installation.

® Yoshimura Japan will not bear any responsibility for any losses
696-0H6-4040 Spacer B 2 caused by improper use or installation of this product.
® This manual must be retained until the product is scrapped.
800-206-4050 SUS Cap Bolt M6x50 2 . e s . —x .
P o CHAMICHTRIURBIEEEBHATE,
800-206-4055 SUS Cap Bolt M6x55 2 o ARHMEDEST-FERAPLIYMTIFIZE>TELEEIZOVTIES
#HFE—znEEETEVER A,
“X” is alternative letter of the color. 1=red, 5=slate gray o ZOHLEHIAZIL. KM AN ENBETHEEICZEELTES
Part No.®"X' 138 %RLET , 1=L R, 5=RL—F5 L— Ly,

Safety precautions ®£EDTIE

#& A4  Itindicates potential hazards that may cause serious accidents.
/N WARNING Z4 [ty e o e

Products installation must be proceeded with appropriate qualification or knowledge.

Follow instructions on the instruction manual and service manual.

Make sure all bolts and nuts are sufficiently tightened.

Pull over the motorcycle if abnormal noise or troubles are detected.

HZOMYMFITBELERE. MBEE T DAMNMTOTIZE,

YT O S RIFEIRERBAE F (Y —ERXT=aT7ILICREB O FiE. ERFEICH> TS,
RILEOFIMIH—ERTZaTILITRVRENL I TRIO [ 1HEL TS,
ETPICETOBRONEGENFKEL-BEIE. BELICEREREMIGMICFELIE ., EFTEFLELTIZEL,

- It indicates potential hazards that may cause injury or product damages.
/N CAUTION & RY HLBEOURBEORALLYET .

Cool down engine and muffler before installing or any other work on Yoshimura genuine parts.
Make sure the Motorcycle is securely positioned on the sufficiently flat place.

Ware gloves not to get injury when installing products.

HWROBMYFITIZ, BT TOO - I5—D AT TS,

HADEMYMFFIF, FEGBATERZ T2 ICRESETITo> TS,

HEORYMIT I, F0—T4EEEFERL. BROTYIRISERL TITo TS,

About aluminum ZJLS® RICDLVT

The coloring is done by anodizing treatment on the surface of aluminum.
The oxide film layer is approximately 5 to 25 microns (0.005 to 0.025 mm) only and base aluminum appears to be hit, to get scratch or
abrasion.
® The anodizing color is slightly different by production lot.
® There is a possibility that UV, chemical, detergent, heat and other factors may cause decolorization, discoloration or cracking.
® Any secular change or anodizing damage are not covered by warranty.
o KRERDTINIEGZDFERETILIAMUBIZTIToTEY. ZILSERORAICHRIEREZRHBLERIATVEYS,
o TFILIALEIFE~255-02(0.005~0.025mm)FEDEHDIRD =8 A OCEREICEYD L N—DTILSHABRENET A BEEICEEEIHYER A,
o FIIAMIKBERIIHMHBLRABHRELS. OVMOMEDEVZLIYEDRENHYET,
o ZHMR.ER. EH. BEENDERICKY, B, ERRE EERNTEIEAHYET,
o TFIIANLEDEM L FEARITTODIGH(EBIERD,)NHYET,
ERICOVTET LA OB L BT 5NGEN =0 JL—L-REDFRRITEYERADTFHI THRIZEL,
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Component diagram & 548 5

Cap Bolt

Spacer B Outer Collar(3¢) @

g | B
¥Outer CollarlEZEA X ETY . EESEHEOTDMENEDLYET

Outer Collar is the same on both sides. Rotate it for logo orientation.

Spacer A Spacer B

Installation BXY {1+ 5%

* Remove genuine handlebar end plugs and install this product in

TYPED TYPEQ accordance with the genuine service manual and diagram.
i M6x55 [ FIES \ » According to the vehicle, find safe and best way of installation
| %;13 5mm ) | Spacer B from 5 ways which are possible by combining the included two
s : length of bolts (M6x50 or M6x55).

\ > Spacer A + ltis recommended to use thread-locking fluid (weak strength,

medium strength) for the installation.

o MEN—IFORYSNSLEUARBEFZORYMFFIEHMES—EXT
ZaFILIZHE-TITo>TTFEWL

o [FENR—VDHAEHEIZKYETLDSZATOWMY M ITAEIHETT

« 27FDRILE (M6X50,M6x55) &t BLTLVET . EflIZEHhETT
FERATIL

o RTOVYEI(FHEE. PEE) DGRAETHRELTLET

/\ WARNING =&

TYPE® TYliE@ +  When installing, make sure that there is no obstruction to
throttle operation.

M6x55 {3 FA B o MY IFOBRIZIEERIT RAOYMLIREICIITHREO I ED TR

| |
1 “‘1 . 1

mi H ( Examples of vehicles that can be fitted and installation type )
BR Y {5 (F R 88 35 A B Wl 451
TYPEQ®:CB400SF(‘18-20), CB1300SF('21-'23) and others...
TYPE®):CT125(°20-23). Dax125('23) and others ...
TYPE@:FORZA('21-'23). GROM(‘21) and others ...
TYPE®:HAYABUSA('99-'07). GSX-R125(°20-'23) and others ...
TYPE® Above are representative vehicles and more information can be
........ M6x50 e found at Yoshimura Japan website.
£18.5mm ERETEREATT
e LEELUSNDOERY T HERFAHEMIC DOV TIEEEtwebR—CES BT
\. J

/I\ CAUTION *E

» After riding approximately 100 km of distance, retighten bolts and check that all the
parts are firmly fixed.

» Check the tightness of the bolts regularly and tighten them if looseness is found.

« #100kmETE. RITHLOEAZRBRL. RILEOBLEO EIToTTEW

s EHMICRABRETVVEAEHEZEL-BSIEEROELEIT>TTEL

Yoshimura Japan Co.,Ltd.
6748 Nakatsu, Aikawa-machi, Aiko-gun,
Kanagawa-pref. 243-0303 Japan

If any failure was found, please stop installing and using, notify Yoshimura Japan
through the selling dealer. Please note that Yoshimura Japan do not take any
responsibility or liability for any damage or loss caused through using this product.

(FR) IV LZDx\y
BEICTEEDOHIGEEFIRYMFTRUGERAZHIEL, G IAVLSIDv/IVE T243-0303 IR E P AR )| BT 26748
TIHRTEL, @, AAFOFERICERYT 2BFICOVTRYEHFETOEREE BELWEDE:
—MEWEEA, https://www.yoshimura-jp.com/contact/inquiry
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